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Applicant . MEGAHOCK PIPES & PROFILE MFG.'SDN. BHD.
"LOT 195, JALAN SEELONG,
MUKIM SENAI'KULAI,
81400 JOHOR BAHRU. . -
JOHOR. . .
Manufacturer - : ~ "MEGAHOCK PIPES & PROFILE MFG. SDN. BHD.
LOT 195, JALAN SEELONG, SR
MUKIM :SENAI KULA],
81400 JOHOR BAHRU,
.7 JOHOR. o
Product "~ .t Underfloor Cable Trunking System
Reference Standard / MS IEC 61084 -1 : 2006
Test Method : IEC61084-2-2 ;2003
Description of sample :  :Brand : 'FIGHTER;FOTON

Model/ Type : D001, D002, D003
Datereceived ~ : I8FEB 2013
Job No. o J2013 1420283

Description of overall The submitted ‘test'sbamples as described in this test report complied with
Test report ¢ clauses 10.3, 10.5 and 12 of the above Reference Standard.
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SUMMARY OF TEST:
1. This is a partial test report as requested by the applicant.

2. The samples was tested according to clauses 10.3, 10.5 and 12 of MS IEC 61084 -1 : 2006 and
IEC 61084-2-2: 2003 :

3. The test were conducted on three (3) model of uPVC under floor trunking samples as listed in table

below;

No. Brand Model Size (mm) Thickness (mm)
1 FIGHTER, FOTON D001 "25% 50 2.1+-0.2
2 | ~ FIGHTER, FOTON D002 2575 . 2.6+-02
3 FIGHTER, FOTON D003 25x 100 2.7+-02

2. TUnless otherwise specified, the tests were carried out at ambient temperature of 25 + 5 °C at voltages
of 240V, 50 Hz.

3. The abbreviation used in this test report denotes as 'folloWs:-
P - Passed :
N- Not applicable
F-Fail

SUMMARY OF RESULT:

1. The submitted test samples as described in this test report complied with clauses 10.3, 10.5 and 12 of
MS IEC 61084 -1: 2006 and IEC 61084-2-2: 2003.

ADDITIONAL INFORMATION:
1. Tested by : Mr. Hasbar Rafeq Bin Abd. Rahim
2. Checked by: Mr. Taufik Bin Mohd Nor
3. Date of test sample(s) received;

a) 1¥ submission : 18 FEB 2013

‘Prepared by :




